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Sections that need correction are 
highlighted in yellow 
 

Correction to be done 
(highlighted in green) 

12-19 
Section on 
Escitalopram 
(Cipralex®) 

• Faster acting compared to 
citalopram, with a good side 
effect profile. 

• Take at night (as it provides a 
relaxing effect). 

• Provides both antidepressant 
and anxiolytic effects.  

• Start dose: 5 mg HS orally. May 
increase dose after 5 to 7 days. 
Usual effective dose is 10 mg-
15 mg. Maximum dose is 20 mg 
per day. (available in 10 mg and 
20 mg tablets) 

• Starting does is usually 37.5mg 
OD (may be increased after 7 
days to 75mg). Require at least 
150mg per day for therapeutic 
effect. Usual does is 150mg-
225mg per day. Maximum does 
is 375mg/day. 

Delete the strikethrough text: 
  
Starting does is usually 37.5mg 
OD (may be increased after 7 
days to 75mg). Require at least 
150mg per day for therapeutic 
effect. Usual does is 150mg-
225mg per day. Maximum does 
is 375mg/day. 
 

 


